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Engineering Material Laboratory Carried Out Tests by Type - Emirate of Dubai
(2005 - 2007)
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Issued Reports Carried Out Tests Received Samples Received Requests £l
Type of Test )
waasll
2007 2006 2005 2007 2006 2005 2007 2006 2005 2007 2006 2005

Soil 36,192 34,372 18,243 60,058 62,635 25,589 42,199 43,692 16,233 16,858 18,150 7,778 ay)iyngnd
Concrete 59,353 44,539 34,754 200,611 148,760 105,808 47,042 30,306 24,463 47,042 30,306 24,463 ailuya ogad
Asphalt 31,930 17,817 9,878 232,254 125,539 68,522 55,065 28,658 15,018 23,295 12,809 7,002 il gl
General Services 10,289 8,596 7,628 10,289 8,596 7,628 4,461 4,066 3,317 4,444 4,066 3307  aolc wloas gl
Total 137,764 105,324 70,503 503,212 345,530 207,547 148,767 106,722 59,031 91,639 65,331 42,550 Egonoll
Source : Dubai Municipality e galy anll
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